EX5100 Series ¥V 4Ny REA—N—-Ov 739
Cylinder bed overedgers

Parts Catalog

PEGASUS.




IN—YAROTDRA

BZD/\—YAROJIE, 2003 F 12 BESEFRD EX5100
V) —RDIT U RDEBRTHRELTVE T,

W2~ 47 BITI3EmE BRI IR L. AEDERRD IR
M. BENN—VUIMIBZEOTWEY, . BB&m7D
BRI ENTLEESIE. /\—Y )X D REFNO. (&
BES) 2L TVETY,

W/ \—V 1) X S DOEBB@MEBESDRFEH XXXXXX DEBMIE. HF
EDHR (BTIZR) ICDIMEBEINTWVWSRST —IIN
—VEER Ty FERICK > TEDWE T, B TEDE S
BEITF—IIN—YER 48~508) [c—HELTEEL
TWEY,

WERICIHRESA Ty I A%zL#H L. BRBESTT
T. ZORE - BIGEHBRICEIEHEET,

W ZEEEN R BaBESERRL TS
W BH. TON=YAZOTDERHBEIFHRICEK Y.
FEGCEEENSEDBIVETDT, HHHLLHT
TELREL,

15 & 1%%E (Models inserted)
EX5100 Series

INTRODUCTION

H This parts catalog covers the EX5100 series machine
manufactured in December, 2003.

B The components of EX5100 series are arranged
according to the mechanism on pages 2-47. The
illustrations are on left pages and the part numbers
on right pages. The illustrated part and its part
number are assigned the same reference number.

B "XXXXXX" indicates gauge part numbers which
vary depending on subclasses. Please refer to the
gauge part list (pages 48-50).

H The index of part numbers are listed at the back of
this book for quick reference.

H To place an order for any part, please specify the
part number. Note that the contents of this book
are subject to change for improvement without prior
notice.

EX5104-02/233

EX5104-02/233N

EX5114-03/333N

EX5104-04/433

EX5104-04/433N

EX5114-04/433

EX5105-12/223N

EX5104-52D/333

EX5104-D-52D1/333

EX5114-92M2/223N




H X
=

A RHERE oo 2~3
FIIN—HERE (1) wveeveermmrmermmese i 4~5
FIIN—HERE (2) voveovmrmmmmmemeses 6~7
BS50T MR e 8§~09
FHHR V) MERR v 10 ~ 11
R 12 ~ 13
TRIU ] SRR e 14 ~ 15
EU*%*%(»]) ................................................ 16 ~ 17
FEUHHE (2) -vvvemmsmsmsmsmsmsmsmsssss 18 ~ 19
TR R e 20 ~ 21
?ﬁI*%*% ...................................................... 22 ~ 23
B o S 24 ~ 25
S SRR REGevveveerneenereeie e 26 ~ 27
ASHRERE (1) -veevererereeenee 28 ~ 29
SASHMEAE (2) -vrvreereee e 30 ~ 31
HR.ZEE covvvrrrreeeeennmiiiiiii e 32 ~ 33
FATT A vvvrreeeeesem ettt 34 ~ 35
M TR R Ty veeeee e nrrrnnneeeee e e 36 ~ 37
EARERE (1) EX5104-02,04 EX505-12,EX5114-03,04, 92M2 **++** 38 ~ 39
BT FIERSh (2) EX5104-52D,52D/MC310,311 *+rwersrrersrennssees 40 ~ 41
B BB (3) EX5104-52D/MC501,0-52D1/MC400,401  **+++++++ 42 ~ 43
ES R (4) EXG108-D62DIUNG 7+ ++#+rvereesesnssnsensanss 44 ~ 45
IR (5) EXS114-00M2  ++veoeeesseennenesseieeias 46 ~ 47
P 48 ~ 50
B T U 4 PP 51

TABLE OF CONTENTS

page
MACH'NE BED FRAME .................................... 2 ~ 3
COVER (1) ................................................... 4 ~ 5
COVER(2) ++#rvesessessssnsessssssssissaisais e 6~7
CRANKSHAFT DRIVE MECHANISM «:eeeeeseeeeeeees 8~9
NEEDLE DRIVE MECHANISM «e:eereeeeeeeeeeeees 10 ~ 11
UPPER LOOPER DRIVE MECHANISM :--:xexxexe 12~13
LOWER LOOPER DRIVE MECHANISM --+«x+eex 14 ~ 15
FEED MECHAN'SM(']) ................................. 16/\_, 17
FEED MECHANISM(2) ++wveoreeressesumsumsnmansaneas 18 ~ 19
KNIFE DRIVE MECHAN'SM ........................... 20 ~ 21
PRESSER FOOT MECHANISM = «e:eeveeeeeeeeeees 22~ 23
THREAD TENSION MECHANISM = -:ceveeveereeseees 24 ~ 25
THREAD GUIDE & THREAD TAKEUP ~ «:eeeeveeee 26 ~ 27
LUBRICATION MECHANISM(1) «eeeeeeeeeeeeeee: 28 ~ 29
LUBRICATION MECHANISM(2) «-eeeeereeeeeesees 30 ~ 31
HR DEVlCE ............................................. 32 ~ 33
THREAD STAND .......................................... 34 ~ 35
PARTS FOR SEMI-SUBMERGED INSTALLATION 36 ~ 37
SPECIFIC PARTS(1) EX5104-02,03,EX5105-12,EX5114-03,04 92M2 38 ~ 39
SPECIFIC PARTS(2) EX5104-52D,52D/MC310,311* +*+* =+ =+ =+ ==+ 40 ~ 41
SPECIFIC PARTS(3) EX5104-52D/MC501,D-52D1/MC400,401 *** 42 ~ 43
SPECIFIC PARTS(4) EX5104-D-52D1/MC = +vvereeeeeseseeees 44 ~ 45
SPECIFIC PARTS(5) EX5114-92M2 = v +xerrrrrererererececes 46 ~ 47
GAUGE PARTS LIST :ooeeverrrrrnreeeeerermmmuinnaenns 48 ~ 50
THREADING DIAGRAM ....................................... 51
|NDEX ...................................................... 52 ~ 53



EXT5100%BR<
Except EXT51




Ny Fighg

REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12

2010020
2101820
2402990
2400940
2403250

2700470
2106790
2106790
2106790
007019A0

9A30710
2403100

ATy
ATy
a—jve>
T
INA T

rEY
e
(9%
(%

BB

TENRFNNAERD /MAXS

7—=RAIN)
i

PIN
PIN
PIN
PIN
PIPE

BED PIN
PIN
PIN
PIN
SCREW

EARTH LABEL
PLUG

MACHINE BED FRAME

DESCRIPTION

QT.

wWw NN D NN =2 2

N






HIN—iHE (1)

REF.NO. PART NO.

270148-SDO
007022A0
2701490
2403050
2064571

a b~ wN =

2066820
270150-UDO
2701510
007018A0
0045740

© o N O

-
o

1 0045350

12 270014A0
13 007021A0
14 240043A0

15 0045430
16 2700180
17 0070090
18 2403010
19 2701520

20 007017A0

21 2100440
22 007017A0
23 2701530

24 007020A0
25 007021A0

26 007022A0
27 2700250

28 007019A0
29 270024-9U0
30 2403050

31 0071760
32 270083B9UO
33 274011-910

34 0070440
35 9A30670
36 9A30690
37 9A30720
38 9A31261
39 XXXXXX

@ xxxxxx |&HRB LR T,

BB

EAHN—
TFRFANNRT /MAX14
HATwy b

DapirempiN

FAIVE

HRTw k

BAN— (F)

BIAN— ()
TFERFTNNARY /MAX6
FRATUER Y /M3X12

AR /M3X4
%

FEIRFANNRY /MEX12
ey

NATUERY /M4AX4

VT

TR IM3X5

2= VA S

ZvF

TFRF NN /MAXS5

A S

FTERF NN /MAXS
HIN—

FFIRNFANNZT /MAX10
FTFIRNF NN T /MAXT2

TEFERFTNN©RY /MAX14
—

7 VHIN—
TFIRFNNRT /MAX8
VI Vs VACING )

Bh¥R L

FENRT /IM6X14
l@EmAH/N— (8)
TR

M/hx /M4AX10
BIEFEINIL

THERZINIV
EEAmEiER > NIV
S2avl%

REvH

BmESIE 51 EORE LH—EBEZ8B LT

<fEEW,

DESCRIPTION

TOP COVER
SCREW

GASKET

RUBBER CUSHION
OIL SIGHT WINDOW

GASKET
FRONT COVER (RIGHT)
FRONT COVER (LEFT)
SCREW

SCREW

SCREW
HINGE
SCREW
PIN
SCREW

LATCH
SCREW
SPRING
LATCH
SCREW

FLAT SPRING
SCREW
COVER
SCREW
SCREW

SCREW

FAN COVER
SCREW

BELT COVER ASSY.
RUBBER CUSHION

SCREW

SIDE COVER ASSY.
PRESSER BAR
SCREW

CAUTION LABEL

CAUTION LABEL
LABEL

LABEL

THREADING DIAGRAM

COVER (1)

A DN A AW A AN A AN 2 A NN SN N = N = AN A W = DN oA

- A A a

@ "xxxxxx" represents the thread diagram. Please
refer to the thread diagram list (page 51).



EX5104-52D,D-52D 1% <
\__ Except EX5104-52D,D-52D1




HIN—E1E (2)

REF.NO. PART NO.

1 270032

2 0070620
3 2028750
4 2700341
5 0070660
6 2103070
7 2700680
8 0045110
9 2701670
10 0073550
1 2701790
12 270166-SDO
13 2701450
14 007019A0
15 2701750

16 213062A0

17 0045960
18 0045540
19 3069200
20 0045540
21 2130630
22 0071960
23 2132730
24 0045540

25 213094-910

26 007017A0

BB

TAH—R
N IM3X6
&

7o b
EBRY /M4

RS

TSy b
INATURIL R /M6X25
BEREA

FRINRY /M4A5X6

HIN—

HN— ()

=

FFERFANNRY /MAXS
HRTw b

AN\~
NATIERY /M3X6
NATUERY /M3X3
FEiTEY
NATIERY /M3X3

S TAGS

SEINRY /IMAX4
(%

NATUERY /M3X3
HIN—

TENRFNNEERD /MAXS5

DESCRIPTION

EYE GUARD
SCREW
WASHER
BRACKET
SCREW

WASHER
BRACKET
BOLT

FABRIC GUIDE
SCREW

COVER
COVERASSY.
COVER
SCREW
GASKET

SIDE COVER
SCREW
SCREW

PIN

SCREW

FLAT SPRING
SCREW

PIN

SCREW
COVER

SCREW

COVER(2)

N SN A DN A A N = W = N A A NN

- A A A






9509 +% 7 Mg

REF.NO. PART NO.

a b~ wN -

© o N O

-
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26

270522A0
270522B0
0045220
2705020
0070110

2705240
0070110
2405030
0071430
2403300

2403350
2129870
2115260
2403060
2100560

2100570
2400340
2115280
007020A0
2705051

270504-UD0O
0045410
0045230
2042930
2705230

2705260

BB

Ak
7o
NATUERY /M6X6
INGVRATIA b
SENRT /M3X8

INTGVRIIA K
SENZT /M3X8
Ee

TN /IMAX5.5
R=WRT Yo

X%
R—IAT UG
R—IAT YUY
RAREES

bl

FTFRFNN©RT /MAX10
77 (#8)

T—1—
ANATFUERY /M6X8
NATUVRIV b /M6X35
INREES

AN—H

-
=

CRANKSHAFT DRIVE MECHANISM

CRANKSHAFT
CRANKSHAFT
SCREW

BALANCE WEIGHT
SCREW

BALANCE WEIGHT
SCREW

WASHER

SCREW

BALL BEARING

RING

BALL BEARING
BALL BEARING
WASHER

OIL SEAL

O RING
ORING
RIGHT COVER
SCREW

FAN ASSY.

MACHINE PULLEY
SCREW

BOLT

WASHER

SPACER

COVER

DESCRIPTION

QT.

- A A A a A A N - N =2 N =

_ W A A

A A AN =






R 8

REF.NO. PART NO.

1 271000-920
2 007023A0

3 2710010

4 0045380

5 271002-920
6 0045330

7 271003D0
8 2402920

9 0045540

10 2082350

1 2025770

12 271004-920
13 0071500

14 271022A910
15 2021770

16 271005B91Y0

17 0045460
18 2010220
19 179009-050
20 2403100

21 271009-920

22 0070350
23 XXXXXX
24 XXXXXX
25 0045540
26 XXXXXX
27 XXXXXX
28 0045540
29 XXXXXX
30 0071700

31 213060A910
32 007019A0

33 XXXXXX
34 0070310
35 XXXXXX
36 0070620

@ xxxXxxx |&7 —T/IN\—Y T,

HRan i
=N
TFRFNNED /MAX16
FTEY

NETUER Y /MAX6
7707

NATURIV b /M6X12

]

AZ—
AR /M3X3
FE®

1EXEg
LN—
ARV /M6X12
& (8
Hamig

Jwva (18 / #tE
NATUERT /M4AXS5
oy

)bk

%

g

FNT /M3X6

&t

8

NATUERY /M3X3

&

#HE

NATUERT /M3X3
Eagid

M2 /MAXT.5

TSy (#)

TFIRFNNERT /MAXS

#H= (7))
SENRT /M2.5X4
#H= (1)

TR /M3X6

BmESIE 48 ~50 HDT —I/N—VYRE

BRLTIEEL,

CONNECTION
SCREW

PIN

SCREW
CRANK

BOLT
SHAFT
COLLAR
SCREW
WASHER

RING

LEVER

BOLT

SHAFT ASSY.
OIL WICK

BUSHING ASSY.
SCREW

O RING

FELT

PLUG

RING

SCREW

NEEDLE

NEEDLE HOLDER
SCREW

NEEDLE

NEEDLE HOLDER
SCREW

NEEDLE PLATE
SCREW

BRACKET ASSY.
SCREW

NEEDLE GUARD (
SCREW

NEEDLE GUARD (

SCREW

NEEDLE DRIVE MECHANISM

DESCRIPTION QT.
1
2
1
1
1
1
1
1
2
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
2
1
2
1
1
1
1

FRONT) 1
1
REAR) 1

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50)



 EX5100-00/m00 '

2.2 HA— K1) 7 h(Standard lift) 5
3./\1 1) 7 b (High lift) :
4.3 B/\11) 7 b (Extra-high lift)

148t(1-needle) m
EX5104-D-52D1%<

Except EX5104-D-52D1

EX5114-92M2% <
Except EX5114-92M2

ARZVE—=RI)Tk
Standard lift

NAUT BT b @
High lift + Extra-high lift

@ 2BV E—RUT R - NAUT R
Standard lift- High lift
BN )T b
Extra-high lift




LIb—IN—14iE

REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36

@ xxxXxxx |&7 —IIN—Y T,

271500-920
007022A0
007023A0
2715010
0070410

271502-920
271503-930
0045330
2715350
210586A0

2401020
240201-920
0071100
2403120
271538B91Y0

271505-920
0071500
2715460
2021760
0045450

271533B910
179130-050
0070541
2330350
XXXXXX

271510M0
271510N0O
0045100
2715190
2715340

0070330
0070390
2745890
2745880
0070080

0084210

BB

Oy k

TERFNNRT /MAXT14
FERFNNRT /MAX16
rLLEX

MM+ /M3X6

gZvY

g5y
NATVRIV F /M6X12
i

FTAIV—Ib

ES

H>—

NATVRIV b /MAX9
S
FIb——Btv +

L=

ARV b /M6X12
TTEY ()
faomiR
RETUER Y /M3X4

EIL—1\—& (#8)
SN

FiNxT /M3.5X6.7
ZxIb bk
EIb—I\—

Fib—i—x5&
Hiv—i—t&
ARV /M6X16
TA4IbZ

HI\—

SEINRT /M2.5X8
M/hFRT /M2.5X6
ZIIbhk

1EAR

FINRT IM3X4

FAIWI—7

BmESIE 48 ~50 HDT —I/N—VYRE
BRLTIEEL,

UPPER LOOPER DRIVE MECHANISM

DESCRIPTION

CONNECTION
SCREW
SCREW
GUIDE
SCREW

CRANK
CRANK
BOLT
SHAFT
OIL SEAL

WASHER

COLLAR

BOLT

WASHER

UPPER LOOPER HOLDER ASSY.

LEVER
BOLT

PIN ASSY.
OIL WICK
SCREW

UPPER LOOPER HOLDER ASSY.
FELT

SCREW

FELT

UPPER LOOPER

UPPER LOOPER HOLDER BASE
UPPER LOOPER HOLDER BASE
BOLT

FILTER

COVER

SCREW

SCREW

FELT

BRACKET ASSY.
SCREW

OIL SEAL

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50)

_a A N O N N G - A A A N G N =2 NN =

- A A A






TIV—IN—14i8

REF.NO. PART NO.

271500-920
007022A0
007023A0
2715010
0070410

a b~ wN =

272010-920
0045330
271504B0
2403380
3030670

© o N O

-
o

1 0071740

12 2403110

13 204052A0
14 272011-910
15 0045010

16 XXXXXX
17 007013A0

@ xxxXxxx |&7 —IIN—Y T,

BB

avy R

TERFNNRT /MAXT14
FERFNNRT /MAX16
rLLEX

MM+ /M3X6

70y
7RANVRIL R /M6X12
#h

e

INZER

ARV /M4AX10
e

FTAIV—Ib

TIL—I—& (8)
ANATVRIV k /M5X14

TIL—/\—
FFIRNF NN T /M3.5X8

BmESIE 48 ~50 HDT —I/N—VYRE

BRLTIEEL,

LOWER LOOPER DRIVE MECHANISM

DESCRIPTION

CONNECTION
SCREW
SCREW
GUIDE
SCREW

CRANK
BOLT
SHAFT
WASHER
WASHER

BOLT

WASHER

OIL SEAL

LOWER LOOPER HOLDER ASSY.
BOLT

LOWER LOOPER
SCREW

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50)

N SN N = NN =

- A A A






=) A8 (1)

REF.NO. PART NO.

2726020
2725960
2101290
210130A0
0045350

adwWN =

6 2725990
7 2726130
8 0070380
9 2726000
10 0045140

11 0045720
12 272597-910
13 272595-910
14 0045140
15 2726100

16 2405171
17 2404840
18 2000200
19 2025220
20 272603-920

21 0045330
22 2082350
23 2402920
24 0045540
25 272581-910

26 0045330
27 2725830
28 2016290
29 2725840
30 007020A0

31 2725800
32 XXXXXX
33 XXXXXX
34 XXXXXX
35 0054920

36 0070130
37 2725850
38 XXXXXX
39 0070130
40 2726050

41 240454-20
42 2725790
43 2726090
44 2405040
45 0072910

46 2726040
47 2405050
48 0071430
49 2725780
50 2726070

51 0045280
52 2726110
53 0072920
54 2726120
55 2725920

56 0045380
57 2725930
58 0070820
59 2725870
60 0045840

61 2041850
62 2403030
63 0045430
64 2404040
65 0045380

66 2725260
67 2400550
68 0070410

@ xxXxxx |&7 —IIN—Y T,

BB

=RV

IFt>

TR XY TF
e/ NF
RATUER T /M3X4

SF v b

AU NAES
Bt == /M2
SF v b
7NATUER T /M5X5

FRATUEFR T /M5X10

Ty aRz

JEME/ N
e
oo
1 A
s

FNATURIL b /M6X12
e

HS—

7RATUEFR T /M3X3
oS>o (RR)

NATURIL k /M6X12
RS H

1 X Eg

ESo|

TFINF NN /MAXT0

ExXUE
FXUse (R
FIXU R
b U B
R /CIX6

TR /M3.5X8
=nxUa
ZEEX g
TN /M3.5X8
p=<L.0|

—— FRT U
D

Twvra

e

7NARIL k /M5X10

B>

e

F NN /MAX5.5
i

itk

RATURIL  /M4AXT12
ESS|

X /M4

p:: ka0

ESS|

RATUER T /MAX6
=W

F NIRRT /MAX8
IFtreEr
7NATIER T /M4AX10

oo

H>—
FRATNIER T /MaX4
h>—
RATUER T /MaAX6

A
PE
M/I3 27 /M3X6

BmESIE 48 ~50 HDT —I/N—VYRE

BRLTIEEL,

FEED MECHANISM(1)

DESCRIPTION QT.

CONNECTION
ECCENTRIC

GUIDE/FEED ECCENTRIC
FLAT SPRING

SCREW

RATCHET
SPRING
SCREW
RATCHET
SCREW

SCREW
ECCENTRIC
REGULATOR
SCREW

PUSH BOTTON

SPRING
WASHER
O RING
RING
CRANK

BOLT
WASHER
COLLAR
SCREW
CRANK ASSY.

BOLT
SLIDER
RING
GUIDE
SCREW

MAIN FEED BAR

MAIN FEED DOG ASSY.
MAIN FEED DOG
AUXILIARY FEED DOG
SCREW

SCREW
DIFFERENTIAL FEED BAR
DIFFERENTIAL FEED DOG
SCREW
BLOCK

NEEDLE BEARING
LINK

BUSHING
WASHER

BOLT

PIN
WASHER
SCREW
SHAFT
BLOCK

BOLT
GUIDE
SCREW
OIL SEAL
GUIDE

SCREW

GUIDE

SCREW
ECCENTRIC PIN
SCREW

O RING

COLLAR
SCREW
COLLAR
SCREW

BLOCK
WASHER
SCREW

A aAaN-aN NN = 2N A A NN - A A A aa A A aaa A4 aaa N 22 aa AN 2 A a A A NN - AN 2 a2 Aa 44 aaa N 2 aaa

NN =2 a2 a

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50)






X g (2) FEED MECHANISM(2)

REF.NO. PART NO. BRI DESCRIPTION QT.
1 2725880 >y LINK 1
2 272589-920 LN— LEVER 1
3 0045330 RATVRIV K /M6X12 BOLT 1
4 0070580 B3R /M5 SCREW 1
5 2725900 & SHAFT 1
6 2041850 ourvy O RING 1
7 2725910 LN— LEVER 1
8 0071390 B> %Y /M4 SCREW 1
9 2726140 ZIUNR SPRING 1
10 0071610 EBR3xY /M5 SCREW 1
11 2725860 SRR REGULATOR PLATE 1
12 007019A0 FTFINF NN T /MAXS SCREW 3
13 2526580 A bwiN STOPPER 2
14 3034480 EE WASHER 2
15 007018A0 FTFIRFNNRT /MAX6 SCREW 2
16 272538A0 e ADJUSTING BAR 1
17 2403220 >—)b SEAL 1
18 2405590 [EfENZ SPRING 1
19 272539A0 Bt PIN 1
20 2005550 1EX8g RING 1
21 2520690 AFw NUT 1
22 2113010 m/\x SPRING 1
23 0070590 &Y /M45 SCREW 1






ET AR

REF.NO. PART NO.

1 273000-920
2 007023A0

3 273001-920
4 0045330

5 2710010

6 0045380

7 273004A0

8 3080360

9 204052A0
10 240235-920
1 0045470

12 XXXXXX

13 0070130

14 179712-050
15 2730060

16 0070210

17 XXXXXX

18 213264-910
19 0070190
20 2730270
21 0045430
22 2405180
23 2130840
24 0070100

@ xxxXxxx |&7 —IIN—Y T,

HRan i
=N
TFNRFNNED /MAX16
950y

ARV b /M6X12
FiTEY

NATUERT /MAX6
EAREEHH

E AR /M5
FAIV—Ib

ho—

NATNERT /M6EX5
EXR

N2 /M3.5X8
EXRiE+

E b

FNRT /IMAXT2
TAX
TARET
TNRY /MAXS
TAZE

AR /M4AX4
ER A
=

ThRT IM3X6

BmESIE 48 ~50 HDT —I/N—VYRE

BRLTIEEL,

KNIFE DRIVE MECHANISM

DESCRIPTION

CONNECTION
SCREW
CRANK

BOLT

PIN

SCREW

UPPER KNIFE LEVER
SCREW

OIL SEAL

COLLAR

SCREW

UPPER KNIFE
SCREW

UPPER KNIFE CLAMP
PIN

SCREW

LOWER KNIFE

LOWER KNIFE CLAMP
SCREW

LOWER KNIFE HOLDER

SCREW
SPRING
COVER
SCREW

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50)

N G _ A A AN N = a2 a _ A A N -

- A A



EX5104-52D% <

Except EX5104-52D
@ EX5104-52D% %<

Except EX5104-52D

EX5104-52D# R <
Except EX5104-52D




T

REF.NO. PART NO.

1 274000-BO
2 2085490

3 0045940

4 2740010

5 2740020

6 0071050

7 274003-921
8 0045340

9 2740040
10 274005A0
1 2740060
12 2740070
13 0070600
14 2740080
15 2740090

16 007020A0

17 0071750
18 0048050
19 2087730

20 274014A1

21 2740150
22 274016A0
23 0071710
24 2740170
25 2740100
26 0070190
27 274018-92B0
28 0070130
29 2740190
30 0050890
31 2740330
32 2740200
33 0070080
34 0070090

RS
HIH
T
AR /M4AX4
I EE
Tvva

IR /MAX40
ho—

INATURIV N /M6X14
L/N—

2%

>y
L/N—
B’xT /M10
XIYNZ
AhwN

FTZPRFANNDRT /MAXT10
SENFRT /IM5X24
AT~ /M5

EfE/ N

RE R

Ty b
L/N—
BT /M4
ESAUVAY 3
AhwN

EINRT /MAXS
RILE

Fh2RY /M3.5X8
S TAT S

SEINFRY /C3X5.45

T4 VH—H—R
AhwN
SENRD /M3X4
SENRT /IM3X5

PRESSER ARM
PIN

SCREW
SHAFT
BUSHING

SCREW
COLLAR
BOLT
LEVER
SPRING

LINK
LEVER
SCREW
SPRING
STOPPER

SCREW
SCREW
NUT

SPRING

PRESSER FOOT MECHANISM

DESCRIPTION

ADJUSTING SCREW

NUT
LEVER
SCREW
SPRING
STOPPER

SCREW
HOLDER
SCREW

FLAT SPRING
SCREW

FINGER GUARD
STOPPER
SCREW
SCREW

QT.

a A A A _ A A A a A A A AN - A A A _ A A A - A A A a

- A A



W 17K%t(1-needle)
EX5104-52D,D-52D1%

FR<
-562D

W27t (2-needle)




RIAFIHAE

REF.NO. PART NO.

1 210529-9T0
2 2010370

3 210531-9T0
4 2010680

5 210530-9T0
6 2010860

7 263543-TAO
8 2084480

9 263544-TAO
10 2103190

1 2084490

12 005082A0
13 2750000

14 007018A0
15 2750010

16 004009-1HCO

17 2028490
18 210529-9T0
19 2028490

BB

HREEF ()
Mgt/ N (58)
T (1)
I8t/ N (55)
HREEF ()

Mg/ \Z (F)
S
SFxv b
Zm

BFm

)bk

AT /C5

RiE

FTFIRNFNNZRT /MAX6
RiE

SEXRT /C5X7.5
RAFE
AT (B
RBFE

THREAD TENSION MECHANISM

DESCRIPTION

TENSION SPRING ASSY.
SPRING (HEAVY)
TENSION SPRING ASSY.
SPRING (LIGHT)
TENSION SPRING ASSY.

SPRING (MEDIUM)
KNOB

RATCHET

SPRING SHIELD
DISC

FELT

SCREW STUD
THREAD GUIDE
SCREW
THREAD GUIDE

SCREW

THREAD TENSION GUIDE
TENSION SPRING ASSY.
THREAD TENSION GUIDE

QT.

A N A A N = a2 a - A A A

AN W -



 EX5100-00/m00 |

’ 224> %— K1) 7 k(Standard lft) |
3./\1 1) 7 b (High lift) :
438/\1 1) 7 k (Extra-high lift)

174t (1-needle)
EX5104-D-52D1%<
Except EX5104-D-52D1

@ 278t (2-needle)
AR A — K1) 7 ~(Standard lift)
EX5104-D-52D1

1KE&t(1-needle)
EX5104-D-52D 1% <
3 Except EX5104-D-52D1

1A8t(1-needle) @
EX5104-D-52D1 %< et
Except EX5104-D-52D1 3 !

19 )

> EX5104-D-52D1

9 27K #t(2-needle)
27K &t (2-needle)
EX5104-D-52D1
278t (2-needle)
INAUT BN T b

High lift- Extra-high lift

148f(1-needle) —— \ 278H(2-needle)
EX5104-D-52D1%m:< ( EX5104-D-52D1
Except EX5104-D-52D1 ‘




i - 2R YRR

REF.NO. PART NO.

2750150
0070820
275013A0
2750130
0045430

a b~ wN -

2750180
275018A0
0070820
275016A0
275017A0

© o N O

-
o

1 275106A0

12 0070620
13 0070410
14 2750040
15 2750470
16 2028750
17 0070080
18 2751070
19 2750050
20 0070190
21 2750060
22 0070080
23 2751080
24 0070180
25 2570100
26 2751090
27 2750110
28 2750120
29 2403260
30 0071630

31 275019A0
32 275019B0
33 0070120

HRan i
7347y b
FTANRD /MAXS
A VE
HaE
FRATUER Y /MAX4

FANNRY /MAX8
ik
ik

rig!)
SR /M3X6
Mm% /M3X6
7o b

E S|

&

FENRT /M3X4
8

g

TINRD IMAXS

i

ThRD /M3X4
g

ThRT IMAX6
R

Pl
INAFE
/NAFM
EfE/ R
BRI /M2

i
o
ThRT IM3.5X6

THREAD GUIDE & THREAD TAKEUP

DESCRIPTION

BRACKET
SCREW
THREAD GUIDE
THREAD GUIDE
SCREW

THREAD GUIDE

THREAD GUIDE

SCREW

NEEDLE THREAD TAKE-UP
NEEDLE THREAD TAKE-UP

NEEDLE THREAD TAKE-UP
SCREW

SCREW

BRACKET

THREAD GUIDE

WASHER

SCREW

THREAD GUIDE
THREAD TAKE-UP
SCREW

THREAD GUIDE
SCREW

THREAD TAKE-UP
SCREW

THREAD GUIDE

THREAD GUIDE

THREAD RETAINER BRACKET
THREAD RETAINER

SPRING

SCREW

THREAD GUIDE
THREAD GUIDE
SCREW

QT.

- A A A A A aNNN N = a a - A A A - A A A

- A A A






waHEE (1)

REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

41
42
43

274587-910
202287A0
0053138B0
0045310
2403390

2745830
2745390
2062330
274528A0
210201-SD0O

007021A0
2064310
9A30020
274546-910
2116180

0050600
0045220
212978-910
2129810
2094080

2094090
0070120
2094100
0070110
0048000

0045290
2041850
0045220
274507A0
0045140

2001360
2745860
1L700400000
2021990
2001360

2403280
2068400
2021990
274591-910
2102140

004211-HUO
2755400
2755410

BB

FAIVIN> ($8)
&

FXY /H11X12
NANVRIL R /M5X12
&

HATy b
FAIWT =D
ILAVE
WwF

.

E=3

m

FTFEIRFNNRT /MAX12
oy
TAIbZ2Y—]b

Ry7 ($#8)

I+ —LRA—Ib

LER Y /C8X4.5
NETUER Y /M6X6
B—%— (A) #
A—%2— ()
T4z (N)

JaIbE ()
FihxT /M3.5X6
957
FNRT /M3X8
NAETY /M3

NATURIV F /M4AX16
oy
NATUERT /IM6X6
JA—LA
NATUERT /M5X5

M
MFERD
Fa—7
vv7
"

MFRD
Fa—7
o7
B EE ()
R

EEBAEIA S /2T /MAX16
%
TAIAR

LUBRICATION MECHANISM(1)

DESCRIPTION

OIL RESERVOIR ASSY.
WASHER

SCREW

BOLT

WASHER

GASKET

OIL SIGHT GAUGE
FILTER ELEMENT
JOINT

COVER

SCREW

O RING
FILTER SEAL
PUMP ASSY.
WORM WHEEL

SCREW
SCREW

ROTOR (INSIDE) SHAFT
ROTOR (OUTSIDE)
FILTER (INSIDE)

FILTER (OUTSIDE)
SCREW

CLAMP

SCREW

NUT

BOLT
ORING
SCREW
WORM
SCREW

JOINT

JOINT SCREW
TUBE

CLAMP

JOINT

JOINT SCREW

TUBE

CLAMP

OIL DISTRIBUTOR ASSY.
BALL

SCREW
PLUG
FILTER

QT.

AN = 2N = A A AN _ A AW . - A A AN _ A A AW - A A A AN DN O o

N = N

N






TR (2)

REF.NO. PART NO.

2745920
2745200
274584-910
2041850
2745220

a b~ wN =

0071430
274516-910
2400970
2021750
0045430

© o N O

-
o

1 274517B910
12 2400970
13 0045430

BB

"F

Fa—7
#F )
oy
)bk

FARPNRY /MAXS.5
147 (@)

e
ABRIERD IMAX4

1K1AT ()
5
ABIUER S /MAX4

JOINT

TUBE

JOINT ASSY.
O RING
FELT

SCREW
PIPE ASSY.
BALL

OIL WICK
SCREW

PIPE ASSY.
BALL
SCREW

LUBRICATION MECHANISM(2)

DESCRIPTION

QT.

IR SN






H.R. ¥i&

REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

2755000
0070200
2755020
2755030
2755010

2755700
2755720
2089490
2755710
275576-910

2755730
007017A0
2021740
2130900
2107660

BB

vyaviavy (k)
IR /MAX10
REA

AN

.

=

yavary (F)
HFERY
ouvy

=

m

Pl

WFERY

FFINF NN /MAXS
HRmid

ZzIVk

EE>

DESCRIPTION

SILICONE OIL RESERVOIR (UPPER)
SCREW

THREAD GUIDE

FELT

COVER

SILICONE OIL RESERVOIR (LOWER)
JOINT SCREW

O RING

COVER

NEEDLE COOLER

JOINT SCREW
SCREW

OIL WICK
FELT

PIN

H.R. DEVICE

QT.

NN NI N NN NI N






RIE THREAD STAND
REF.NO. PART NO. ERE2Y DESCRIPTION QT.

1 000100B9PO R (#8) (4L THREAD STAND ASSY. (4-SPOOL) 1
1 000100C9P0 R (M) (3AaL THREAD STAND ASSY. (3-SPOOL) 1

2 000101-PAO Aa2>RiE (b) THREAD BAR (UPPER) 1 1
3 000102-PAO A2 RiE (F) THREAD BAR (LOER) 1 1
4 0001030 PEEA JOINT 11
5  004066-HUO FANNRY /IM5X14 SCREW 2 2
6  004067-HUO NAF Y /M5 NUT 2 2
7 000104-PAO 727y b (3411 BRACKET (3-SPOOL) 1 -
8 000104APAO 7oy b (2411) BRACKET (2-SPOOL) -2
9 0001160 RIVE HOLDER 1 2
10 004068-HUO FANNRY /M6X16 SCREW 1 2
11 0001050 REE SPOOL PIN 3 4
12 303067A0 INREE WASHER 3 4
13 004067-HUO NAF Y /M5 NUT 3 4
14 000106-PAO =m SPOOL TRAY 3 4
15 0001070 TLRY CUSHON 3 4
16 000108-PAO aLikX SPOOL RETAINING FIN 3 4
17 000109-PAO 7Sy b BRACKET 1 1
18 0041130 FANNRY /MAX20 SCREW 11
19 0048030 NATY /M4 NUT 1 1
20 0001100 REE THREAD GUIDE BAR 11
21 004065-HUO FARNRY /MAXT2 SCREW 1 1
22 0048030 NAETFY /M4 NUT 1 1
23 000111-PAO 7S b BRACKET 1 1
24 004065-HUO FANNRY /MAXT2 SCREW 1 1
25 0048030 NAETY /M4 NUT 1 1
26 000112A0 RoEE (5741 THREAD GUIDE BAR (5-SPOOL) -1
27  000112B0 REE (341 THREAD GUIDE BAR (3-SPOOL) 1 -
28  004065-HUO FARNRY /MAXT2 SCREW 1 1
29 0048030 NAETFY /M4 NUT 1 1
30  000104-PAO 75y b (3K BRACKET (3-SPOOL) 1 -
31 000104APAQ 754y b (2731) BRACKET (2-SPOOL) -2
32 0001160 RIVE HOLDER 1 2
33 004068-HUO FANINZY /M6X16 SCREW 1 2
34 0001130 8 THREAD GUIDE 3 4
35 0001140 Frv/ CAP 11
36 0001150 EES WASHER 2 2
37 0001170 INZEEE WASHER 1 1
38  007370-HUO NAETFY /M6 NUT 1 1



&

!

ol




FxRIEST B M PARTS FOR SEMI-SUBMERGED INSTALLATION

REF.NO. PART NO. BRI DESCRIPTION QT.
1 2760170 ESHR REST BOARD 1
2 0097540 INVA=RIVE (£ ) BOLT ASSY. 1
3 2063360 = A NUT 4
4 2054670 AR—HF SPACER 4
5 2403040 Be RS WASHER 4
6 263370 E& WASHER 4
7 2014770 INRES WASHER 4
8 0045750 NATVRIV b /M8X45 BOLT 4
9 179483-050 gy avdh CUSHION RUBBER 2
10 2054730 vwvavdh ($8) CUSHION RUBBER ASSY. 2
11 276002-UAO va—% (b) WASTE CHUTE (TOP) 1
12 276003-UAO va—42 (F) WASTE CHUTE (LOWER) 1
13 0049040 AR /3.5 SCREW 3
14 2760040 B BRACKET 1
15 3030260 e WASHER 1
16 0041090 F=ZIUNA T RN /M4AX10 SCREW 1
17 2401040 S WASHER 1
18 0041090 FTF7UNA > BT /MAX10 SCREW 1



#&51= (Blindstitch hemming)

EX5105-12

Hi%ELN (Plain seaming)

EX5104-02,04

EX5114-03,04

EX5105-12
EX5114-92M2




E A5 (1)

REF.NO. PART NO. ERE2Y DESCRIPTION QT.
1 XXXXXX T PRESSER FOOT 1
2 XXXXXX T PRESSER FOOT FINGER 1
3 2115570 A—IVIEX FABRIC GUARD 1
4 0013330 FNZD /CIX4 SCREW 1
5 2116000 1R TEBIR PRESSER FOOT AUXILIARY PLATE 1
6 0050300 FXI/CIX23 SCREW 1
7 XXXXXX T PRESSER FOOT 1
8  XXXXXX I PRESSER FOOT FINGER 1
9 2105840 1R T HEBhAR PRESSER FOOT AUXILIARY PLATE 1
10 0050300 FXI/CIX23 SCREW 1
11 2105850 EE WASHER 1
12 2106850 7oy b (8) BRACKET ASSY. 1
13 2106800 TS5y b BRACKET 1
14 2106810 ey HINGE 1
15 0051840 &% /C5 SCREW 1
16 2011910 m/\% SPRING 1
17 0030440 NAFw bk /C5 NUT 1
18 2106820 EE WASHER 1
19 0050530 EINRT /CAX4.8 SCREW 1

20 2106830 v PIN 1
21 2106840 1 TAES FLAT SPRING 1
22 0029060 FINRT /CAX2.6 SCREW 1
23 0070200 TNZY /MAX10 SCREW 1
24 2012520 INZEES WASHER 1
25  210691A910 ERE (LY H) GUIDE ASSY. 1
26 205361A0 EHRE BRACKET 1
27 0050570 FNZD /C3X5 SCREW 1
28 2106890 TS b BRACKET 1
29 0051570 FINZRY /C3X4.5 SCREW 2
30 0024300 BRI /C3 SCREW 1
31 2106900 TSk BRACKET 1
32 0050880 ARV~ /CAXT7.5 BOLT 2
33 1670660 & WASHER 2
34 0029050 FINZD /C5X4.5 SCREW 1
35 1371420 EE WASHER 1
36 2106920 A by STOPPER 1
37 0012060 TINZD /C4X5.3 SCREW 1
38 2130950 BN AUXILIARY PLATE 1
39 0012290 FNZRY /C3X4.5 SCREW 2
40 0050570 ENZRY /C3X5 SCREW 1
41 201211C910 EA (@) (40MM) GUIDE ASSY (40MM) 1
42 2058350 EIR GUIDE 1
43 0052990 FINERT /C3X2.6 SCREW 1
44 303312A0 A bwiy STOPPER 1
45 3033130 907 CLAMP 1

SPECIFIC PARTS(1)

@ xxXxxx |&7 —IJIN—Y T,
HMEBESIL 48 ~50 BEDT—IN—YRE

BRLTIEEL, @

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50)



EX5104-52D/MC310,311

EX5104-52D




&R (2)

REF.NO. PART NO.

1 XXXXXX
2 2771790
3 0070310
4 213677A0
5 0056150
6 213678A0
7 0029220
8 2136720
9 XXXXXX
10 2740190
1 0050890
12 2116000
13 0050300

14 274025A0

@ xxxXxxx |&7 —IIN—Y T,

BB

T (8
TS5y b
SN IM2.5X4
HA KA

T2 /CIX2.6

A1 KB
T2 /CIX5.5
i

M

A

FINZY /C3X5.45
TR
EXY/CIX23
T vH—H— K

BmESIE 48 ~ 50 HDT —I/N—VYRE

BRLTIEEL,

SPECIFIC PARTS(2)

DESCRIPTION

PRESSER FOOT ASSY.
BRACKET

SCREW

GUIDEA

SCREW

GUIDE B

SCREW

PRESSER FOOT
PRESSER FOOT FINGER
FLATE SPRING

SCREW

PRESSER FOOT AUXILIARY PLATE
SCREW

FINGER GUARD

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50)

QT.

A A AN N = N =

- A A



EX5104-52D/MC
EX5104-D-52D1/MC

EX5104-52D/MC501

EX5104-D-52D1/MC400,401




E &R (3)

REF.NO. PART NO.

1 305276-910
2 XXXXXX
3 2136640
4 0029220
5 2136650
6 0029220
7 2136660
8 0029220
9 213659-910
10 XXXXXX
1 2740190
12 0050890
13 2116000
14 0050300
15 2746010
16 0070310
17 2136740
18 0056150
19 2746020
20 0029220
21 XXXXXX
22 XXXXXX
23 2780210
24 0050300
25 2052690
26 2750000
27 350188A0
28 0070720

@ xxxXxxx |&7 —IIN—Y T,

BB

77> ($8)
I (8
A1 KR (A)
SEXRY /CIX5.5
A4 F (B)

FXT/CIX55
HA R (C)
FRY/CIX55
T

#HIm

S TAES

FNZ D /C3X5.45
#H THERIR
T2 /CIX23
754y b

TNRT /M2.5X4
AL FA
TXT/CIX26
A1 KB

T2 /CIX5.5

T

BT mM

# T ek
FXT/CIX23
FiTEY

ot
ZAR—4
TR /MAX3S

BmESIE 48 ~ 50 HDT —I/N—VYRE

BRLTIEEL,

o

SPECIFIC PARTS(3)

DESCRIPTION

FAN ASSY.

PRESSER FOOT ASSY.
GUIDE A

SCREW

GUIDE B

SCREW

GUIDE C

SCREW

PRESSER FOOT
PRESSER FOOT FINGER

FLAT SPRING

SCREW

PRESSER FOOT AUXILIARY PLATE
SCREW

BRACKET

SCREW
GUIDE A
SCREW
GUIDE B
SCREW

PRESSER FOOT

PRESSER FOOT FINGER
PRESSER FOOT AUXILIARY PLATE
SCREW

PIN

THREAD GUIDE
SPACER
SCREW

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50)

QT.

A AN 2N - A A A - A A A A N A

- A A A



EX5104-D-52D1/MC




E A5k (4)

REF.NO. PART NO.

a b~ wN =

© o N O

-
o

12
13
14
15

2726240
2403110
2726280
272626-920
0045310

2011070
0073580
0048200
2726250
0045150

2042930
2024330
5131180
5270110
2726270

BB

B>

%

&

LN—

NATVRIL R /M5X12

XVBERNABE
BT /M5

AT Y b /M5
IS5y b
RAVRIL b /MEX14

INREESE

EE

I7VIR
AE—FrFarbto—3>
L/N—

SPECIFIC PARTS(4)

DESCRIPTION QT.

SHOULDER PIN
WASHER
WASHER
LEVER

BOLT

BLOCK
SCREW
NUT
BRACKET
BOLT

WASHER

WASHER

AIR CYLINDER
SPEED CONTROLLER
LEVER

_a A AN -

N = 2 a

=N =2 NN



%Z B’ (Versatile)
EX5114-92M2

SET UP INSTRUCTION
EU{SEiRE

YUEHE (Fabric edge guide)

34)

& ,’I(e




E A5k (5)

REF.NO. PART NO. BRI DESCRIPTION QT.
1 270174-910 JAXTL—k (8 CLOTH PLATE ASSY. 1
2 270170-910 JARTL—k CLOTH PLATE 1
3 2042180 AT FLAT SPRING 1
4 200162A0 EE WASHER 1
5 0050530 TINZD /C4X4.8 SCREW 2
6 005121A0 NARIV S /C4X16 SCREW 1
7 0030910 NEF v bk /C4 NUT 1
8 2048880 m/\x SPRING 2
9 0048080 NET Y /M8 NUT 2
10 2701730 TS5y b BRACKET 1
11 007022A0 FTFERFNNRT /MAX14 SCREW 2
12 2403050 BRI L RUBBER CUSHION 2
13 3050140 TS5y b BRACKET 1
14 0070080 FhZRY /M3X4 SCREW 2
15 2052690 Ty PIN 1
16 XXXXXX T PRESSER FOOT 1
17 XXXXXX I PRESSER FOOT FINGER 1
18 2105840 R TEBIR PRESSER FOOT AUXILIARY PLATE 1
19 2105850 EE WASHER 1

20 0050300 T2 /CIX23 SCREW 1
21 2403120 & WASHER 1
22 2106850 7oy b (58) BRACKET ASSY. 1
23 2106800 TSy b BRACKET 1
24 2106810 ey HINGE 1
25 0051840 &% /C5 SCREW 1
26 2011910 m/\x SPRING 1
27 0030440 NAFw bk /C5 NUT 1
28 2106820 EE WASHER 1
29 0050530 FINRT /CAX4.8 SCREW 1
30 2106830 v PIN 1
31 2106840 TAES FLAT SPRING 1
32 0029060 FINRT /CAX2.6 SCREW 1
33 0070200 R /MAXT0 SCREW 1
34 2012520 INREEE WASHER 1
35 2106860 HERE (@) EDGE GUIDE BRACKET ASSY. 1
36 2106870 HERE EDGE GUIDE BRACKET 1
37 0050880 ANARIV L /CAX7.5 BOLT 2
38 1670660 & WASHER 2
39 0012020 FINZD /CAXT SCREW 1
40 1670660 E& WASHER 1
41 2046670 LER EDGE GUIDE 1

SPECIFIC PARTS(5)

@ xxXxxx |&7 —IJIN—Y T,
HMEBESIL 48 ~50 BEDT—IN—YRE

BRLTIEEL, m

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50)



LL# osolele g
12%9a 026-0£96. | 01901.2 0.0L€12 ov1z1L0z 4 - £EPIV0-70LSX3
0v80LELT €
S
meo 026-220..2 0190..2 0.0L€12 080L€12 ov1z1LL0z v r4 NEEE/E0-VLLSXT
€
6# 080LELT g
17X 026-0£96. 1 01902.2 0.0L€12 ov1z1L02 v - NEEZ/Z0-7015X3
0v80LELT €
6# 080L€LT g
12%94 026-0£96. 1 01902.2 0.0L€12 ov1Z1LL02 v - €€2/20-7015X3
0vsoLELZ g
3103aN MM_MMMH m%_w:o = owwm ¥ 4N ¥3MOT | 34INY ¥3ddN >>m_wo3<wz - ww__mﬂo<§
I8 Bis 2B YL | YT | Gk | WHAAS
[ 1
& L)
L 2 \ <)
o OLIEOLZ 00S-LLLELT S
0090..2 6l# 0£90L.2 00.86LL2 | 049L-v0¥Li2 | (09L-211€1L2) |(049L-€0¥LL2) | 049L-60VLLZ | 00%-LLLELE 14 - €eYIV0-v015X3
L# 00.£012 00€-LLLELE €
00S-ZLLELZ S
0100242 |81#09290.L.2 L# Ovie0Le 00/86LLZ | 049L-¥0v2.2 | (09L-€0LELT) |(049L-€0VLL2) | 049L-80¥.L.Z | 00V-ZLLELT v r4 NEEE/S0-VLLGXT
G# 0£0S04C 00€-ZLLELT €
00S-0LLELZ S
0090//Z | Sl#0VZ90LLZ c#OLieOke 00/86LLZ | 049L-¥0v2.2 | (09L-€0LELT) |(049L-€0V2L2) | 049L-80¥2LZ | 00-OLLELET v - NEEZ/Z0-7015X3
L# 00.£012 00€-0LLELZ €
o OLJEOLZ 00S-LLLELT S
0090//Z | SL#0V290L.2 00186112 | 049L-¥0v2.2 | (09L-211€12) |(049L-€0v2.22) | 049L-60¥222 | 00p-LLLELET v - €€2/20-7015X3
L# 002£012 00€-LLLELT g
ISEIS[ele]! ¥3dOOT  [HYIADNIH LOOA 1004 904 904d 90d "ASSY 500 31v1d MS | ON 03ds/
H3IMOT ¥3ddn ¥3SS3Nd ¥3SS3Nd g3ad441d | @3aadxny | a3aad NIV | a334 NIVIN 37033aN 39NV IdAL ANIHOVIN
=\ =1L | =\r—=AT W Test Tef HN¥EE | HOXEEE  YSHEOEE |(B) HOEE 4z G—& YEH A
[ 1]
@ R 3 PR 8P [
L & e
(1)LSI7 S18Vd 39NVD 0016X3 (L) 24—\ —L 00LGX3



6# osolele g
12%90 026-0£96/ ) 01902.2 0.0L€12 ov1z1102 4 - NEZZ/Z1-5015X3
0v80LELZ €
S
Rﬂwo 026-220..2 01902.2 0.0L€12 080L€L2 ov1zLL02 v r4 NEEVIVO-VLLGXT
€
S
Rﬂwo 026-220..2 01902.2 0.0L€12 080L€L2 ov1z1102 v r4 £EVIVO-PLLSXT
€
LL# 0solgle g
12%94 0Z6-0£96/ ) 01902.2 0.0L€12 ov1Z1L02Z v - NECYIV0-v01SX3
0vsoLELZ g
3103aN mm__mm__m__“__ m/mm_w_%o m_._oww_mmm 34INY ¥3MO1 | 34INY ¥3ddNn >>m_wo3<wz - ww__mﬂo<§
18 Bl B L= YAl | YAT | G4 | EMAAT
[ 1
& L)
L 2 \ =
LL# 0804242 00S0LIELE | &
0090/.Z | Gl#0V290..2 03251102 | 049L-20¥L.2 | (09L-€0LeLe) |(0d49L-L0YLL2) | L49L-L0v.L.2 | 00¥-0LLELE 14 - NEZZ/ZL-601SX3
OL# 0SLLLL2 00€-0LLELT €
00S-ZLLELZ S
0090/2.2 61# 0£90.L.2 £# Ovieole 00/86L1Z | 049L-v0v2.Z | (09L-€0LELZ) | (049L-€0V222) | 0491-80¥L.Z | 00V-CLLELT v r4 NEEVIVO-VLLSXT
G# 0£0S042C 00€-ZLLELZ €
00S-€LLELZ S
0090/1.2 61# 0£90..2 £# Ovieoie 00/86L1Z | 049L-v0v2s2 | (09L-L1LELT) |(049L-€0V222) | 0491-60¥2.Z | O0V-€LLELT v r4 £EVIVO-PLLSXT
G# 0£0S04C 00€-ELLELT €
4 OLIEOLZ 00S-0LLELZ S
0090/2.2 6L# 089022 00/86LLZ | 049L-¥0v2.2 | (09L-€0L€LT) | (049L-€0v242) | 0491-80%22Z | 00v-0LLELT v - NECYIV0-v01SX3
L# 002£012 00€-0LLELT g
ISEIS[ele]! ¥3dOOT  |YIDNI4 LOOA 1004 904 904 904 "ASSY 500 31vd MS | ON 03ds/
H3IMOT ¥3ddn ¥3ss3dd ¥3SS3Nd @3ad441d | @3aadxnvy | a3adNIVN | 334 NIVIN 37033aN 39NV IdAL ANIHOVIN
=\ =1L | =\r—=AT il Tebt HN¥EE | HOXEEE  YNHOEE |(B) HOEE 4z G—& YEH A
[ 1]
F e R 3 PR 8P [
W ey
(2)1S17 S1HVd 39NV 0015X3 (@) ZA—\1—Z 00LSXT



N R V100H3/
o NEZZ/ZNZ6-1LSX3
12X 026-220..2 0190422 0L01€lg 080l€lZ ovizLioz c
- Z | N€ZZ/ZNZ6-¥IISX3
Rwﬁo 026220112 0190242 0L01€12 0801€1Z ovizLioz 14 - |eee/Lazs-a-voisxa
N . 00SOI/
6# § £22/025-v015X3
12X 026-0£96.} 0190442 0L01€12 0801€1Z ovizhioz , - OLEIN/
£22/a25-v015X3
Y3d10H yv3y 1NO¥ MS | ON 03dS/
37033N 433N O5vAS F1d3aN FAINY HIMOT | HINY ¥3ddN | or 2dAL INIHOYI
) I:] -
e B 2" YxL | YXT | Gk | EAAAS
[ |
@ [L L]
et
- R V100H3/
LL# 0801212 0ov-00lElz | ¥ NEZZIZNZE-PLLEXT
0090./Z | 0Z#00290LLC| ¢4 0coc0Lz | 032SLL0Z | 049L-2ovisz | (091-€0LELT) |(049L-LOVLLE) | L49L-L0VLLZ | goc-eolElz | €
Z | NEZZ/RINZ6-¥LISX3
v# 0£L£01C 00z-60LElC | €
0L00//Z | 81#082904/Z| 09L.€0LT 02.9€lZ | 049L-¥Ov.LT | (0€1V2SLLL2) |(0491-€0¥LL2) | 0491-22vLLZ | 00V-60SL.C | ¥ - | €€€/Lazs-a-voLsxa
016-02981e v | - sadzsvoisxa
0090z | ¥L#0290L.Z | 09L.E0LT 0494-¥0v222 | (081V2SLL.2) [(0491-€0¥LL2) | 0491-22¥LLZ | 00v-60SL.C LLEOLEIN
ovesLlile " | 7 | ceziazsvoisxa
EETele) ¥340OT |¥IONI4 LOOd| 1004 904 90d 90d ASSV 900 31v1d MS | ©N 03ds/
HIMOT ¥3ddn ¥3ISSI™d | ¥ISSI¥d | d33IJHHId | aIFIXNY | AIFAINIVW | dIFINIVW | T1033AN 39NVO 3dAL INIHOVI
=M= | =\=1T /Tt T Ho¥EsE | HOx(Ee | WeE0XT (B Ho¥E 45 G—& ML

L 5 a =

&

R

N Vo

=

<

=

(€£)1SI7 S1YVd I9NVYD 00LGX3

(€) /A —\/<—L 00LGX3



THREADING DIAGRAM

REF.NO. PAEIET%F\IO. APPRL%A}EHI;L*EENT%\CHINE
1 9n01150 | EX210402,04
1 9A01160 E§21$2:(?é?82192M2
1 9A01170 | EX5104-52D




1T vIR INDEX

PART NO. PAGE REF.NO. PART NO. PAGE REF.NO. PART.NO. PAGE REF.NO. PART.NO. PAGE REF.NO. PART.NO PAGE REF.NO.
000100B9PO 35 1 0045460 " 17 007020A0 17 30 2021750 31 9 2115570 39 3
000100C9PO 35 1 0045470 21 1" 007020A0 23 16 2021760 13 19 2116000 39 5
000101-PAO 35 2 0045540 7 18 0070210 21 16 2021770 1 15 2116000 41 12
000102-PAO 35 3 0045540 7 20 007021A0 5 13 2021990 29 34 2116000 43 13
0001030 35 4 0045540 7 24 007021A0 5 25 2021990 29 38 2116180 29 15
000104-PAO 35 7 0045540 1" 9 007021A0 29 N 202287A0 29 2 212978-910 29 18
000104-PAO 35 30 0045540 1 25 007022A0 5 2 2024330 45 12 2129810 29 19
000104APAO 35 8 0045540 1 28 007022A0 5 26 2025220 17 19 2129870 9 12
000104APAO 35 31 0045540 17 24 007022A0 13 2 2025770 1”1 N1 213060A910 1" 31
0001050 3% M 0045720 17 1" 007022A0 15 2 2028490 25 17 213062A0 7 16
000106-PAO 35 14 0045740 5 10 007022A0 47 1 2028490 25 19 2130630 7 21
0001070 35 15 0045750 37 8 007023A0 1" 2 2028750 7 3 2130840 21 23
000108-PAO 35 16 0045840 17 60 007023A0 13 3 2028750 27 16 2130900 33 14
000109-PAO 35 17 0045940 23 3 007023A0 15 3 204052A0 15 13 213094-910 7 25
0001100 35 20 0045960 7 17 007023A0 21 2 204052A0 21 9 2130950 39 38
000111-PAO 35 23 0048000 29 25 0070310 1 34 2041850 17 61 213264-910 21 18
000112A0 35 26 0048030 3B 19 0070310 41 3 2041850 19 6 2132730 7 23
000112B0 35 27 0048030 3B 22 0070310 43 16 2041850 29 27 213659-910 43 9
0001130 35 34 0048030 35 25 0070330 13 31 2041850 31 4 2136640 43 3
0001140 35 35 0048030 35 29 0070350 1 22 2042180 47 3 2136650 43 5
0001150 35 36 0048050 23 18 0070380 17 8 2042930 9 24 2136660 43 7
0001160 35 9 0048080 47 9 0070390 13 32 2042930 45 1 2136720 41 8
0001160 35 32 0048200 45 8 0070410 13 5 2046670 47 M 2136740 43 17
0001170 35 37 0049040 37 13 0070410 15 5 2048880 47 8 213677A0 41 4
0012020 47 39 0050300 39 6 0070410 17 68 2052690 43 25 213678A0 41 6
0012060 39 37 0050300 39 10 0070410 27 13 2052690 47 15 2330350 13 24
0012290 39 39 0050300 41 13 0070440 5 34 205361A0 39 26 2400340 9 17
0013330 39 4 0050300 43 14 0070541 13 23 2054670 37 4 240043A0 5 14
0024300 39 30 0050300 43 24 0070580 19 4 2054730 37 10 2400550 17 67
0029050 39 34 0050300 47 20 0070590 19 23 2058350 39 42 2400940 3 4
0029060 39 22 0050530 39 19 0070600 23 13 2062330 29 8 2400970 31 8
0029060 47 32 0050530 47 5 0070620 7 2 2063360 37 3 2400970 31 12
0029220 41 7 0050530 47 29 0070620 1 36 2064310 29 12 2401020 13 1
0029220 43 4 0050570 39 27 0070620 27 12 2064571 5 5 2401040 37 17
0029220 43 6 0050570 39 40 0070660 7 5 2066820 5 6 240201-920 13 12
0029220 43 8 0050600 29 16 0070720 43 28 2068400 29 37 240235-920 21 10
0029220 43 20 005082A0 25 12 0070820 17 58 2082350 1 10 2402920 1 8
0030440 39 17 0050880 39 32 0070820 27 2 2082350 17 22 2402920 17 28
0030440 47 27 0050880 47 37 0070820 27 8 2084480 25 8 2402990 3 3
0030910 47 7 0050890 23 30 0071050 23 6 2084490 25 1 2403010 5 18
004009-1HCO 25 16 0050890 41 1" 0071100 13 13 2085490 23 2 2403030 17 62
004065-HUO 3% 21 0050890 43 12 0071390 19 8 2087730 23 19 2403040 37 5
004065-HUO 35 24 005121A0 47 6 0071430 9 9 2089490 33 8 2403050 5 4
004065-HUO 35 28 0051570 39 29 0071430 17 48 2094080 29 20 2403050 5 30
004066-HUO 35 5 0051840 39 15 0071430 31 6 2094090 29 21 2403050 47 12
004067-HUO 35 6 0051840 47 25 0071500 1 13 2094100 29 23 2403060 9 14
004067-HUO 35 13 0052990 39 43 0071500 13 17 2100440 5 21 2403100 3 12
004068-HUO 35 10 0053138B0 29 3 0071610 19 10 2100560 9 15 2403100 1 20
004068-HUO 35 33 0054920 17 35 0071630 27 30 2100570 9 16 2403110 15 12
0041090 37 16 0056150 41 5 0071700 1 30 2101290 17 3 2403110 45 2
0041090 37 18 0056150 43 18 0071710 23 23 210130A0 17 4 2403120 13 14
0041130 35 18 0070080 13 35 0071740 15 1 2101820 3 2 2403120 47 21
004211-HUO 29 41 0070080 23 33 0071750 23 17 210201-SDO 29 10 2403220 19 17
0045010 15 15 0070080 27 17 0071760 5 3 2102140 29 40 2403250 3 5
0045100 13 28 0070080 27 22 0071960 7 22 2103070 7 6 2403260 27 29
0045110 7 8 0070080 47 14 0072910 17 45 2103190 25 10 2403280 29 36
0045140 17 10 0070090 5 17 0072920 17 83 210529-9T0 25 1 2403300 9 10
0045140 17 14 0070090 23 34 0073550 7 10 210529-9T0 25 18 2403350 9 N
0045140 29 30 0070100 21 24 0073580 45 7 210530-9T0 25 5 2403380 15 9
0045150 45 10 0070110 9 5 007370-HUO 35 38 210531-9T0 25 3 2403390 29 5
0045220 9 3 0070110 9 7 0084210 13 36 2105840 39 9 2404040 17 64
0045220 29 17 0070110 29 24 0097540 37 2 2105840 47 18 240454-20 17 41
0045220 29 28 0070120 27 33 1371420 39 35 2105850 39 M 2404840 17 17
0045230 9 23 0070120 29 22 1670660 39 33 2105850 47 19 2405030 9 8
0045280 17 51 0070130 17 36 1670660 47 38 210586A0 13 10 2405040 17 44
0045290 29 26 0070130 17 39 1670660 47 40 2106790 3 7 2405050 17 47
0045310 29 4 0070130 21 13 179009-050 1 19 2106790 3 8 2405171 17 16
0045310 45 5 0070130 23 28 179130-050 13 22 2106790 3 9 2405180 21 22
0045330 " 6 007013A0 15 17 179483-050 37 9 2106800 39 13 2405590 19 18
0045330 13 8 007017A0 5 20 179712-050 21 14 2106800 47 28 2520690 19 21
0045330 15 7 007017A0 5 22 1L700400000 29 33 2106810 39 14 2526580 19 13
0045330 17 21 007017A0 7 26 2000200 17 18 2106810 47 24 2570100 27 25
0045330 17 26 007017A0 33 12 2001360 29 31 2106820 39 18 263370 37 6
0045330 19 3 0070180 27 24 2001360 29 35 2106820 47 28 263543-TAO 25 7
0045330 21 4 007018A0 5 9 200162A0 47 4 2106830 39 20 263544-TAO 25 9
0045340 23 8 007018A0 19 15 2005550 19 20 2106830 47 30 270014A0 5 12
0045350 5 1 007018A0 25 14 2010020 3 1 2106840 39 21 2700180 5 16
0045350 17 5 0070190 21 19 2010220 1 18 2106840 47 31 270024-9U0 5 29
0045380 " 4 0070190 23 26 2010370 25 2 2106850 39 12 2700250 5 27
0045380 17 56 0070190 27 20 2010680 25 4 2106850 47 22 270032 7 1
0045380 17 65 007019A0 3 10 2010860 25 6 2106860 47 35 2700341 7 4
0045380 21 6 007019A0 5 28 2011070 45 6 2106870 47 36 2700470 3 6
0045410 9 22 007019A0 7 14 2011910 39 16 2106890 39 28 2700680 7 7
0045430 5 15 007019A0 1 32 2011910 47 26 2106900 39 31 270083B9U0 5 32
0045430 17 63 007019A0 19 12 201211C910 39 41 210691A910 39 25 2701450 7 13
0045430 21 21 0070200 33 2 2012520 39 24 2106920 39 36 270148-SD0O 5 1
0045430 27 5 0070200 39 23 2012520 47 34 2107660 33 15 2701490 5 3
0045430 31 10 0070200 47 33 2014770 37 7 2113010 19 22 270150-UDO 5 7
0045430 31 13 007020A0 5 24 2016290 17 28 2115260 9 13 2701510 5 8
0045450 13 20 007020A0 9 19 2021740 33 13 2115280 9 18 2701520 5 19



1T vIR

PART NO.
2701530
270166-SDO
2701670
270170-910
2701730
270174-910
2701750
2701790
2705020
270504-UDO0

2705051
270522A0
270522B0
2705230
2705240
2705260
271000-920
2710010
2710010
271002-920

271003D0
271004-920
271005B91Y0
271009-920
271022A910
271500-920
271500-920
2715010
2715010
271502-920

271503-930
271504B0
271505-920
271510M0
271510NO
2715190
271533B910
2715340
2715350
271538B91Y0

2715460
272010-920
272011-910
2725260
272538A0
272539A0
2725780
2725790
2725800
272581-910

2725830
2725840
2725850
2725860
2725870
2725880
272589-920
2725900
2725910
2725920

2725930
272595-910
2725960
272597-910
2725990
2726000
2726020
272603-920
2726040
2726050

2726070
2726090
2726100
2726110
2726120
2726130
2726140
2726240
2726250
272626-920

2726270
2726280
273000-920
273001-920
273004A0
2730060
2730270
274000-B0
2740010
2740020

PAGE REF.NO
5 23
7 12
7 9
47 2
47 10
47 1
7 15
7 "
9 4
9 21
9 20
9 1
9 2
9 25
9 6
9 26
1" 1
1" 3
21 5
1 5
1" 7
1 12
1 16
" 21
1 14
13 1
15 1
13 4
15 4
13 6
13 7
15 8
13 16
13 26
13 27
13 29
13 21
13 30
13 9
13 15
13 18
15 6
15 14
17 66
19 16
19 19
17 49
17 42
17 31
17 25
17 27
17 29
17 37
19 N
17 59
19 1
19 2
19 5
19 7
17 55
17 57
17 13
17 2
17 12
17 6
17 9
17 1
17 20
17 46
17 40
17 50
17 43
17 15
17 52
17 54
17 7
19 9
45 1
45 9
45 4
45 15
45 3
21 1
21 3
21 7
21 15
21 20
23 1
23 4
23 5

PART NO.
274003-921
2740040
274005A0
2740060
2740070
2740080
2740090
2740100
274011-910
274014A1

2740150
274016A0
2740170
274018-92B0
2740190
2740190
2740190
2740200
274025A0
2740330

274507A0
274516-910
274517B910
2745200
2745220
274528A0
2745390
274546-910
2745830
274584-910

2745860
274587-910
2745880
2745890
274591-910
2745920
2746010
2746020
2750000
2750000

2750010
2750040
2750050
2750060
2750110
2750120
2750130
275013A0
2750150
275016A0

275017A0
2750180
275018A0
275019A0
275019B0
2750470
275106A0
2751070
2751080
2751090

2755000
2755010
2755020
2755030
2755400
2755410
2755700
2755710
2755720
2755730

275576-910
276002-UA0
276003-UAO
2760040
2760170
2771790
2780210
3030260
3030670
303067A0

303312A0
3033130
3034480
3050140
305276-910
3069200
3080360
350188A0
5131180
5270110

PAGE REF.NO
23 7
23 9
23 10
238 1"
23 12
23 14
23 15
23 25

5 33
23 20
23 21
23 22
23 24
23 27
23 29
41 10
43 1
23 32
41 14
23 31
29 29
31 7
31 1
31 2
31 5
29 9
29 7
29 14
29 6
31 3
29 32
29 1
13 34
13 33
29 39
31 1
43 15
43 19
25 13
43 26
25 15
27 14
27 19
27 21
27 27
27 28
27 4
27 3
27 1
27 9
27 10
27 6
27 7
27 31
27 32
27 15
27 1
27 18
27 23
27 26
33 1
33 5
33 3
33 4
29 42
29 43
33 6
33 9
33 7
33 M
33 10
37 1"
37 12
37 14
37 1
41 2
43 23
37 15
15 10
3B 12
39 44
39 45
19 14
47 13
43 1

7 19
21 8
43 27
45 13
45 14

PART.NO.
9A30020
9A30670
9A30690
9A30710
9A30720
9A31261

PAGE REF.NO.
29 13
5 35
5 36
3 N
5 37
5 38

PART.NO.

PAGE REF.NO.

PART.NO

INDEX

PAGE REF.NO



NG AZDBEKRN R
A4t T 553-0002 APRTEEXEM 5-7-2 TEL (06)6458-4739
FAX (06)6454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.

5-7-2, Sagisu, Fukushima-ku, Osaka 553-0002, Japan.  Phone :(06)6458-4739
Telefax: (06)6454-8785

Cat. No. 97290 /\ December, 2003
© 1996 PEGASUS SEWING MACHINE MFG. CO., LTD.

TON=YAZOJICEEHEINTVWEIABIE. WRDHFELRLKEETEIENHIET,
The description in this PARTS CATALOG is subject to change without prior notice.



